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Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 990,54723 MHz -45.16 dem -32.16 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.60152 GHz -40.77 dBm -27.77 d&
1,765 GHz 3.000 GHz 1.000 MHz 1.90677 GHz -42,90 dBm -29.90 d&
3.000 GHz 2.000 GHz 1.000 MHz 6.95842 GHz -40.51 dBm -27.51 d&
9.000 GHz 13.000 GHz 1.000 MHz 10.54156 GHz -43.10 dBm -30.10 d&
13,000 GHz 18,000 GHz 1.000 MHz 15.78331 GHz -40.27 dém -27.27 dé
i
i J L
Date: 9.AUG.2024 17:06:40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 4 / 3MHz

n trum
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 ddAE—SBURIOUS | INF_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dBm
- PO P P Y il ] PR R— ~ I -~ -/
50 dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 936.25437 MHz -44,93 dBm -31.93 dB 30,000 MHz 1,000 GHz 1.000 MHz 663.33583 MHz -45.18 dBm -32.18 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.56199 GHz -40.62 dBm -27.62 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.58123 GHz -40.01 dBm -27.01 dg
1.765 GHz 3,000 GHz 1.000 MHz 1.85945 GHz -42,13 dBm -29,12 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.88249 GHz -42,07 dBm -20.07 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.96492 GHz -40.54 dBm -27.54 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99192 GHz -40.28 dBm -27.28 db
9.000 GHz 13.000 GHz 1.000 MHz 12.42382 GHz -43.10 dBm -30.10 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.40482 GHz -43.11 dBm -30.11 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75998 GHz -40.12 dBm -27.12 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.78623 GHz -40.31 dBm -27.31 d&
T bl
{ L J o L L J v
G.2024

Highest Channel / QPSK

oo
v
Ref Level 0.00 dBm  Offset 11.80 dB Mode Auto Swesp
SGL Count 1004100
@1 AvgPwr
Limit Fheck PARS
10 ddhR—FRURIONS L INE ARS PARS
SPURIOUS_LINE_ABS
-20 dB
-30 de
-40 dBy
,—ad PRI S ~ e RPN P A
50 de
-60 des
-70 de
-80 de:
-90 des
Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 960,97701 MHz -44.95 dem -31.95 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.60152 GHz -39.67 dBm -26.67 d&
1,765 GHz 3.000 GHz 1.000 MHz 1.90636 GHz -42,29 dBm -20.20 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97342 GHz -40.47 dBm -27.47 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.53756 GHz -43.10 dBm -30.10 d&
13,000 GHz 18,000 GHz 1.000 MHz 15.78081 GHz -40.41 dém -27.41 dé
i
JL [ ]

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FG461129-01A

LTE Band 4 / 5MHz

n trum
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 ddAE—SBURIOUS | INF_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
— -40 dBm —
PP e Y [ N E— I PN e e
50 dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 951.28186 MHz -45.10 dBm -32.10 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -45.17 dBm -32.17 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.56164 GHz -40.50 dBm -27.50 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.58018 GHz -40.28 dBm -27.28 dg
1.765 GHz 3,000 GHz 1.000 MHz 1.85903 GHz -42,21 dBm -29,21 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.88085 GHz -41.,42 dBm -28.42 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93742 GHz -40.32 dBm -27.32 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98192 GHz -40.47 dBm -27.47 db
9.000 GHz 13.000 GHz 1.000 MHz 12.44882 GHz -43.16 dBm -30.16 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.55306 GHz -43,10 dBm -30.10 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75956 GHz -40.27 dBm -27.27 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.78014 GHz -40.36 dBm -27,36 d&
T bl
{ L J o L L J v
G.2024

Highest Channel / QPSK

Ref Level 0.00 dBm  Offset 11.80 dB Mode Auto Swesp
SGL Count 1004100
@1 AvgPwr
Limit Fheck PARS
10 ddhR—FRURIONS L INE ARS PAES
SPURIOUS_LINE_ABS
-20 dB
-30 de
-40 dBy
» AR I e N P _
50 de
-60 des
-70 de
-80 des
-90 des
Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 859,66267 MHz -45.15 dem -32.15 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.60152 GHz -39.87 dBm -26.87 d&
1,765 GHz 3.000 GHz 1.000 MHz 1.90677 GHz -41,84 dBm -28.84 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.95892 GHz -40.46 dBm -27.46 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.54656 GHz -43.04 dBm -30.04 d&
13,000 GHz 18,000 GHz 1.000 MHz 15.76414 GHz -40,30 dBm -27.30 d&
i
J J [l
Date: 9.AUG.2024 16:13:54
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 4/ 10MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dBm
N Y NP P Y el i T I—— | » ALy SR -
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 961.94653 MHz -45.11 dBm -32,11 dB 30,000 MHz 1,000 GHz 1.000 MHz 868.26337 MHz -45.18 dBm -32.18 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.56234 GHz -40.38 dBm -27.38 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.57809 GHz -40.47 dBm -27.47 de
1.765 GHz 3,000 GHz 1.000 MHz 1.85986 GHz -41,75 dBm -28,75 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.87879 GHz -42,567 dBm -20.67 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99142 GHz -40.50 dBm -27.50 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98742 GHz -40.47 dBm -27.47 db
9.000 GHz 13.000 GHz 1.000 MHz 10.54156 GHz -42.90 dBm -29.90 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58605 GHz -43.21 dBm -30.21 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77373 GHz -40.22 dBm -27.22 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.78014 GHz -40.31 dBm -27.31 d&
- p— e m—
( ) ] o ( I ] ]
D: o 15:45:09 El 15:48

Highest Channel / QPSK

—] [E]
e —
Ref Level 0.00 dBm  Offset 11.80 dB Mode Auto Swesp
SGL Count 1004100
@1 AvgPwr
Limit Fheck PARS
_10 ddRE—BPURIOUS JINE ARS PARS
SPURIOUS_LINE_ABS
-20 dB
-30 de
-40 dBy
el o RN B RPN AP =
50 de
-60 des
-70 de
-80 de:
-90 des
Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 977,45877 MHz -45.04 dem -32.04 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.60082 GHz -39.91 dBm -26.91 dg
1,765 GHz 3.000 GHz 1.000 MHz 1,90595 GHz -41,92 dBm -28.92 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99892 GHz -40.43 dBm -27.48 d&
9.000 GHz 13.000 GHz 1.000 MHz 10.55756 GHz -43.22 dBm -30.22 d&
13,000 GHz 18,000 GHz 1.000 MHz 15.77873 GHz -40,35 dBm -27.35 dé
i
JL )
Dats: 9.AUG.2 1
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG461129-01A

LTE Band 4 / 15MHz

n trum
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 ddAE—SBURIOUS | INF_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
-40 dBm —
- PR PV Y T e me—— - PP B v/
S0 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 987.63868 MHz -45.12 dBm -32.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 990.06247 MHz -45.08 dBm -32.08 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.56269 GHz -41.75 dBm -28.75 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.57599 GHz -41.19 dBm -28.19 dg
1.765 GHz 3,000 GHz 1.000 MHz 1.86027 GHz -42,15 dBm -29,15 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.87632 GHz -41,92 dBm -28.92 dB
3.000 GHz 5.000 GHz 1.000 MHz 695742 GHz -40.27 dBm -27.27 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98792 GHz -40.53 dBm -27.53 db
9.000 GHz 13.000 GHz 1.000 MHz 12.41982 GHz -43.30 dBm -30.30 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58805 GHz -43,19 dBm -30.19 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.79331 GHz -40.33 dBm -27.32 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.76664 GHz -40.21 dBm -27.21 d&
T bl
{ L J o L L J v
15 G.2024 15
oo
v
Ref Level 0.00 dBm  Offset 11.80 dB Mode Auto Swesp
SGL Count 1004100
@1 AvgPwr
Limit Fheck PARS
10 ddhR—FRURIONS L INE ARS PARS
SPURIOUS_LINE_ABS
-20 dB
-30 de
-40 des
A W__,.—-_-—-M AL, PP "
50 de
-60 des
-70 de
-80 des
-90 des
Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 894,08046 MHz -45.01 dem -32.01 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.60082 GHz -39.75 dBm -26.75 d&
1,765 GHz 3.000 GHz 1.000 MHz 1,90595 GHz -42,58 dBm -20.58 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99342 GHz -40.55 dBm -27.55 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.54656 GHz -43.18 dBm -30.18 d&
13,000 GHz 18,000 GHz 1.000 MHz 1578664 GHz -40,38 dBm -27.38 dé
i
Date: 9.AUG.2024
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ssamonias. FCC RADIO TEST REPORT Report No. : FG461129-01A

LTE Band 4 / 20MHz

n trum
Ref Level 0.00 dém  Offset 11.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 ddAE—SBURIOUS | INF_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
-40 dBm —
A PP RV PR L e —— " A IR PP ¥
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 948.85807 MHz -45.06 dBm -32,06 dB 30,000 MHz 1,000 GHz 1.000 MHz 501.35182 MHz -44.,93 dBm -31.93 d
1.000 GHz 1.700 GHz 1.000 MHz 1.56269 GHz -40.67 dBm -27.67 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.57424 GHz -40.04 dBm -27.04 dg
1.765 GHz 3,000 GHz 1.000 MHz 1.86068 GHz -41,82 dBm -28,82 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.87426 GHz -42.,49 dBm -20,49 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98492 GHz -40.37 dBm -27.37 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98992 GHz -40.39 dBm -27.35 db
9.000 GHz 13.000 GHz 1.000 MHz 10.53256 GHz -43.11 dBm -30.11 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.55906 GHz -43.15 dBm -30.15 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.78623 GHz -40.33 dBm -27.32 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.77414 GHz -40.38 dBm -27,38 d&
T bl
{ L J o L L J v
G.2024 14:5 06

Highest Channel / QPSK

o
v
Ref Level 0.00 dém Offset 11.80 dB Mode 4uto Sweep
SGL Count 100/100
@1 AugPwr
Limit fheck PARS
10 ddfpR—FRURIOUS LINE ABS PABRS
SPURIOUS_LINE_ABS
-20 de:
-30 de:
-40 dBy
- Lk PV NSRS PP PR P P, "
50 de:
-60 de:
-70 de
-80 des
-80 dB:
Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 985.69965 MHz -45.18 dBm -32.18 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.60047 GHz -39.49 dBm -26.49 dB
1.765 GHz 3,000 GHz 1.000 MHz 1,90554 GHz -43,45 dBm -30.45 dB
3.000 GHz 9,000 GHz 1.000 MHz £.59892 GHz -40.32 dBm -27.32 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.54056 GHz -42.94 dBm -29.94 dB
13,000 GHz 18,000 GHz 1.000 MHz 15.77414 GHz -40.43 dém -27.432 dé
il
Date: 9.AUG.2024 15:17:
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG461129-01A

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0083
40 Normal Voltage 0.0019
30 Normal Voltage 0.0098
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
0 Normal Voltage 0.0048
PASS
-10 Normal Voltage 0.0078
-20 Normal Voltage 0.0051
-30 Normal Voltage 0.0095
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0069
Note:
1. Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A3-20 of 20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 5

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.26 1.09 1.37 1.21 1.33 1.15 1.75 1.53 - - - -
TEL : 886-3-327-3456 Page Number : A4-10f 16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 GBm  Offset 1140 db = RBW 30 kHz RefLevel 20.00 dbm  Offset 11.40 0B & RBW 30 kHz
o att 0GB BWT  53.2 us @ VBW 100 kHz  Mode FFT e att A0 SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.08 dBm Mi[1] 15.97 dBm
2 836.01890 MHz - . 836.60070 MHz
ndB 26.00 dB Y nds 26.00 dB
10 Apm b L B o 1.269900000 MHz 10 A% ALY AT L 1.093700000 MHz
Vafactar 7, 656.3 ~ Uhn'.\ur 764.9
o 0 de:
T 10 di
A 20
~ -
WAL
VIS b oy, N
= g A
50 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.0185 MHz 13.03 dbm ndB down 12659 MHz ML 1 6366007 MHz 15.97 dem ndB down 1.0537 Wz
TL 1 835.8816 MHz -12.70 dém ndg 26,00 dB T 1 835.6706 MHz -10,07 dém ndg 26.00 dB
T2 i 837.1517 MHz -12.76 dém q factor 658.3 T2 i 8360643 MHz -9.98 dém q factor 764.9
L JU J - L JU J -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

- im 2
Ref Level 30.00 GBm  Offset 1140 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.40 0B & RBW 100 kHz
o att I0dE SWT 19 ps @ VBW 300 kHz  Mode FFT e att ande SWT 19 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
. [EEEY 19.36 dBm [EEEY 19.01 dBm
A : e 11 : e
2 836.08040 MHz - 835.54700 MHz
Ve ndB 26.00 dB Rt ndB 26.00 dB
10 - Bw 1.372600000 MHZ| 10 3 Bw 1.210800000 MHZ|
/ ‘-\ Q factar 609.1 / Q factar 690.1
/
o - - 0 de: -
¥ e I}
10 df I 1 104
7 kN 7 \
/ ~\ \
-20 - = - — -20 — —
Py ~
-20 ¢ : AN 30
3 /
40 dBm -40 dBm /
~ . A, ~
() e = o =
60 d -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 836.0804 MHZ 19.36 dém ndp down 1.3726 biHz Ml i 635,547 MHz 19.01 dém ndp down L2108 MHz
TL 1 835.1873 MHz -6.73 dBm nd8 26,00 d8 1 1 835.1633 MHz -6,89 dem nd8 26.00 d8
T2 i 836.5500 MHz -6.99 dém q factor 608.1 T2 i 836.3741 MHz -6.67 dém q factor 680.1
L Il L

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L Il

trum - um -
Ref Level 30.00 cbm  Offset 11,40 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.40 o & RBW 100 khz
le Att 30 dB SWT 37.9 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 37.9 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 19.28 dBm Mi[1] 184+ dBm
1 94.79200 M 94,9200 M
. 834.79200 MHZ - 534.93200 MHZ
Py, nds 26.00 dB I nds 26.00 dB
104 | Bwe 1.339000000 MHz 10 d )i Bwe 1.159000000 MHz
Q factar 623.6 i Q factar 720.5
/ [
o “E 0 d8: T
f ¢
10 df =10 di
7 i s
0 Aol \ 0 o
-an d b a0 d
|
-40 dBm ! -40 dBm .
) 7 VL n / N
i ] -~ = Soreurer “S0-de Sa i N -
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 834.792 MHz 19.28 dém nd@ down 1,339 MHz [ 1 £34.932 Mz 18.44 dem nd@ down 1,159 MHz
T 1 834.102 MHz -6.01 dam nds 26,00 d8 T 1 B34.137 MHz -5.89 dam nds 26,00 d8
T2 1 835.441 MHz ~-6.05 dBm q factor 623.6 T2 1 B35.201 MHz -7.66 dBm q factor 720.5

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG461129-01A

Spectrum | = 2
Ref Level 30.00 GBm  Offset 1140 db = RBW 300 kHz Ref Level 20,00 cém 11.40 0B @ RBW 300 kHz
o att I0dE SWT Mode FFT e att 30 de 1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 22.95 dBim Mi[1] 23.76 dBim)
832.2840 MHz 1326040 MHzZ
2 2
2 ndB 26.00 dB =@ ndB 26.00 dB
10 Bu 1.758000000 MHZ| 10 Bu 1.538000000 MHZ|
b Q factor 473.4] : Q factor 541.2
0ds 7.)’ 0 de:
10 d@ . 10 dBm:
-
-20 dém f -20 dém
30 dBm ! -30 dem
40 dBm -40 dBm
e o RS SN AR § I A os TN VYLV
-50 dBm -50 dBm
60 dBm -60 dBm:
CF 836.5 MHz Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value Function | Function Result | Type | Ref | Tre | ¥-value |__Function | Function Result
ML T 832.2 ndB down 1.758 MHz M1 1 23.76 dBm ndB down 1.538 MHz
TL 1 ndg 26.00 dB Tl 1 -1.75 dBm ndg 26.00 B
T2 i q factor 473.4 T2 i -1.89 dém q factor 541.2
L JU ] L L JU ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.07 0.90 1.16 0.98 1.16 0.98 1.44 1.29 - - - -
TEL : 886-3-327-3456 Page Number : Ad-4 0f 16

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 11,40 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.40 o & RBW 30 khz
le Att 30 dB SWT £3.2 ps @ VBW 100 kHz  Mode FFT be At 30 dB SWT £3.2 ps @ VBW 100 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
TN 14.68 dBm| } Mi[1] 14.54 dBm|
. #37.007870 MHz - 836.076960 MHz
oce B 1.075372463 MHZ| l \ oce B 909.349065094 kHz|
A - v
10 d LYAWN o 10 vy AT | \_
\
o 0 de: 1
/ {
10 df B -10 d 3
/ oy g
20 v iy -20
) o Mo e
ot -0
f\s
40 dBm ,J‘n dBm
-50 -50
60 df -60 di
CF 836.5 MHz 10001 pts Span 2.8 MHz 6.5 MHZ 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 837.00787 MHz 14.68 dom [ 1 836.07696 MHz 14.54 dem
T 1 835.950494 MHz 7.37 darm oce Bw 1.075372463 MHZ T 1 835.956204 MHz 7.33 dam oce Bw 909.343065094 kHz
T2 1 837.035866 MHz 8.36 dBm T2 1 B836.865643 MHz 8.29 dBm
L JU J - L JU J -
= =
Ref Level 30.00 cBm  Offset 11,40 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.40 o & RBW 100 khz
le Att 30 dB SWT 16.8 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 18.9 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.80 dBrm mi1] 20.33 dBm)
1 970250 MHz 5.987650 MHzZ
2 2
20 o N Ve, oce Bw 39672 MHz 2 oce Bw 989.901069893 kiz]
wd y 10d
!
o + 0 das
i \
10 df =10 di
/ I
20 \\,,\ -20
a - 2
-an d f a0 d
/ \ [
40 dBmv -40 dBm:
A -~
f\otem s
60 df -60 di
CF 836.5 MHz 10001 pts Span 6.0 MHz 6.5 MHZ 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 835.97025 MHz 17.80 dém [ 1 835.96765 MHz 20,33 dBm
T 1 835.292321 MHz 9.46 dam oce Bw 1.163283672 MHZ T 1 835276122 MHz 11,13 dam oce Bw 959.301069893 kHz
T2 1 836.455604 MHz 9.08 dBm T2 1 B836.265423 MHz 9.92 dBm
trum 532 5 v 532
Ref Level 00 dBm  Offset 11.40 dé & RBW 100 kHz Ref Level 00 dBm  Offset 11.40 dB & RBW 100 kHz
le Att 30 dB SWT 37.8 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 37.8 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.99 dBm mi1] 19.03 dBm
34.931200 M 1 34.920200 M
. 634.931200 MHz - #34.320200 MHz
oce Bw 1.163883612 MHz /-w\,‘ oce Bw 9872.901709829 kHZ]
10 df ] t 10 o s i
o f ‘l 0 da f 4
] / \
10 df + =10 di
,// \ / Ay
20 = -20 /
f Y\ {
-an d ! ) a0 d f
d
,f | . /
AT i VAN . oo dared o™ Postr_ A
60 df -60 di
CF 836.5 MHz 10001 pts Span 10.0 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 834.9312 MHz 18.99 dém [ 1 £34.3202 MHz 19.03 dem
T 1 834.214229 MHz 9.29 dam oce Bw 1.1638B3612 MHZ T 1 834,212279 MHz 10,40 dam oce Bw 952.901709829 kHz
T2 1 835.378112 MHz 11.39 dBm T2 1 B35.19513 MHz 10.00 dBm

L )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

Spectrum & 2 Spectrum & 2
Ref Level 30.00 GBm  Offset 1140 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.40 0B & RBW 300 kHz
o att I0dE SWT 19 s @ VBW  1MHz  Mode FFT e att ande SWT 19ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
e mi1] 21.68 dBim T mi1] 22.81 dBim)
2 I 832.59240 MHz - , 832.52440 MHz
of Y occ Bw 1.445855414 MHz N occ Bw 1.295870413 MHz
0 d l; LI 10 o i \;
|
0 de ] ! 0 de: " .
/ | |
10 dBm 10 dBm: /J
-20 dém 7 \'\ -20 dém 1
30 dor / 3 -30 dem / \
] , |
40 dBm ! Y -40 dBm =
VAN RVANITA B P T B ATan R e deaad| O R Y el LT VAN NV
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 836.5 MHz 10001 pts Span 20.0 MHz CF 836.5 MHz 10001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 832.5324 MHz 21.68 dém M1 1 8325242 MHz 22.81 dBm
TL 1 832.00245 MHz 10.78 dBm Occ Bw 1.445655414 MHz T 1 831.96245 MHz 11.72 dbm Occ Bw 1.295670413 MHz
T2 i 833.44831 MHz 10.92 dém T2 i 833.25832 MHz 10.45 dém
L JU ] ) L JU ] L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 d8m Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLINEKABS_ PARS
d 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dém ’M\ 10 dem / T
ods -\ 0 dBm ] |E
-10 dBm -10 dBm J
SPURIOUS_LINE_ABS ]‘ J
20 dem N
-30 dBm %
40 dBm I | il
-50 dem R \' : W
‘ RPN EUHRE YR Y Il ! TS .
-60 dBm me 50 dBm: Ca]
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 82287612 MHz -39.98 dém -26.98 d& 847.000 MHz §49.000 MHz 100.000 kHz 848,74725 MHZ 14.77 dBm -15.23 dB
523,000 MHz £24.000 MHz 20,000 kHz 823,99950 MHz -29.44 dém -16.44 8 849,000 MHz 850.000 MHz 20,000 kHz £49,00050 MHz -25.58 dBm -12.58 dB
£824.000 MHz 826,000 MHz 100,000 kHz 824,22877 MHz 14.52 dBm -15.48 dB 850,000 MHz B80.000 MHz 166 D00 kHz R0 02458 MHz —42.01cBm o001 B
S
I ) b | i w
Date 3 1B8:12:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
6 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem 10 dém
0d8 ( \ 0 demf k
-10 dBm - i -10 dp{rr -
SPURIOUS_LINE_ABS r 1
20 dem \ 20 dbm
-20 dBm }f "‘m% - Bm
40 derm wv,-, 40 dBm hv*“
-50 dBm X il -50 dem M .‘,f.,m
I Mg PRpwTRN TR ﬁwﬂM ”4! { ks e
60 dBm 50 derm i
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,96404 MAz -46.16 dem -33.16 d& 847.000 MHZ 849,000 MHZ 100 000 kHz 898.51170 Mz 657 cbm —5.43 0B
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -34.07 dém -21.07.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -35.20 dBm -22.20 dB
£24.000 MHz 525000 MHz 100.000 kHz 825.02797 MHz 5.59 dBm -23.41 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -46.60 dBm -33.60 dB
T
i J1 i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-7 of 16




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ urm
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS

| 3 3 ABS Line _$PURIDUS_LINE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine
10 dBm A 10 dBm )'ﬁ\
0 dB H/ \ 0 dBm -
-10 d8m -10 dBm \
SPURIOUS_LINE_ABS H W\
-20 dem 20 dBm—} Pf
-30 dem I“lh -30[dem
-40 dem |L ~40Bm,
-50 dem K ] ; nl
. . A WMMM‘VJ\M'V\MW ‘ l J“ JH.,.IM el .
-60 dBm | T -60 dem ¥
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | PowerAbs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

15.000 MHz 823,000 MHz 100.000 kHz £22,90809 MHz -43.01 d&m -30.01 d& 947.000 MHz 849.000 MHz 100.000 kHz 848.60939 MHz 13.84 dBm -16.16 dB

823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -30.45 dBm -17.45 dB 949,000 MHz 850.000 MHz 20.000 kHz 240,00050 MHz -35.10 dBm -22.10 dB

824.000 MHz 826,000 MHz 100.000 kHz 824.26274 MHz 13.53 dém ~16.47 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -44.02 dbm -31.02 dB

S
T
il [ ] N 1 ]
Date: 8 HEsTE S Date: 9.AUG.2024 18:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%;‘ Spectrum
Ref Level 30.00 dém  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine
10 dBm 10 dBm
0 dB ] aﬂw 0 dem \
-10 dem ! |
SPURIOUS_LINE_ABS ‘ \‘ h
-20 dem ' h
-30 dem # "
-40 dBm: /‘('A'
-50 dem 50 dem h bl
ctbss i ‘J H‘Mmuw....
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -53.04 dém -40.04 d& 547.000 MHz 849.000 MAz 100.000 kHz '848.38061 MHz .00 dBm -23.10 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -33.10 dém -20.10 d& 849,000 MHz 850,000 MHz 20,000 kHz 849,04845 MHz -36.08 dBm -23.98 dB
£24.000 MHz 525000 MHz 100.000 kHz 524.95405 MHz 7.40 dBm -22.60 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,05435 MHz -48.12 dBm -35.12 dB
Y
i J1 i
Date ) 18:15:54

18:z

Date: 9.AUG.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKARS PABS

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5
10 dém 10 dBm :
0 dB fh w\. 0 dem fw‘ t
[ [
-10 dBm ‘ -10 dBm. fJ
SPURIOUS_LINE_ABS ’ k I
-20 dBm ’ H -20 dBm
-30 dBm Mf ,,If -30 dem | ‘%A
40 dBm: Jl‘l mu\
-50 dBm ‘w
I il It N
It il L A T u

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,89211 MHz -46.20 dBm -33.20 de 846.000 MHz 849.000 MHz 100.000 kHz 848.05744 MHz 7.38 dBm -22.62 d&

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -33.26 dBm -20.26 dB 949,000 MHz 850,000 MHz 30,000 kHz 540,00250 MHz -35.10 dBm -22.10 dB

824.000 MHz 827,000 MHz 100.000 kHz 824,90060 MHz 7.01 dBm -22.99 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -47.44 dBm -34.44 dB

S
Y
]—' W '—[ 1 v
Date: 9 17:5 Date: 9.AUG.2024 18:05:43

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 11.40 dB Mode Auto Sweep
SEL Caunt 1007100 SGL Count 1004100
@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGIBCHNEKARS PAES
¥ ; ; Aks Line _§PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dBm 10.dém
0de M\’\ 0 dem (f \
-10 dBm | -10 dBm—+
SPURIOUS_LINE_ABS L. J l
20 dBm L -20 dBm \'
-30 dBm J .l."" -30 dBrmg l%
-40 dBm ﬁ -40 | 11‘
-50 dam E i}
b 1
st | NN n ‘ R
60 dbm L 50 dem —
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -52.92 dém -40.92 de 846.000 MHz 849.000 MHz 100.000 kHz 847.67682 MHz £.19 dBm -21.81 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.95455 MHz -33.53 dBm -20.53 dB 949,000 MHz 850,000 MHz 30,000 kHz 540,01648 MHz -35.76 dBm -p2.76 dB
824.000 MHz 827.000 MHz 100.000 kHz 824.84665 MHz 7.77 dBm -22.23 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -47.21 dbm -34.21 dB
Y
)i i )
1 Date: 9.AUG.2024 18:08:49

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 5/5MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine 5
10 dem 10 dBm:
{ﬂwww‘v"\ -
0dB f \ 0 dem F
-10 dem | 1 -10 dBm
SPURIOUS_LINE_ABS { } ’
-20 dem 1'r -20 dBm
-30 dém i el -30 de ) Vv \'
ol I
-40 dBm ‘ - + 40 dBm 7 1
50 dem ﬂl \1 H \h | -50 dBfh }
. O B —— L\L L“”Lm W\wru. i
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,77223 MHz -42.88 dBm -29.88 de '844.000 MHz 849.000 MHz 100.000 kHz 848,35315 MHz 8.51 dBm -21.49 d&
823.000 MHz 524.000 MHz 50.000 kHz 823.95754 MHz -25.95 dBm -12.95 dB 49,000 MHz 850.000 MHz 50,000 kHz 549,00150 MHz -28.67 dBm -15.37 dB
824.000 MHz 829.000 MHz 100.000 kHz 825.16633 MHz £.42 dBm -21.58 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -45.08 dbm -32.08 dB
S
T
il [] i [1 7
Data: § 17136110 Date: 9.AUG.2024 17:47:19

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum

Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11,40 de Mode Auto Sweep
SEL Caunt 1007100 SGL Count 1004100
@1 AvgPwr (@1 tvgPwr

Limit Fheck PABS | SPURIGIBCHNEKARS PAES

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dem 10 dBm:
ode ,f ""\\ 0 dem f(”"‘*”\\
-10 dBm - -10 dBm.
SPURIOUS_LINE_ABS { | J l
-20 dBm f h -20 dBm J
-30 dBm ¥ IJ\\‘ -30 dem ! A
-40 dem 'w "\ ‘WI -40 dem T “l”
< darm | [ <0 gt Ul‘
TN W0
i v

-60 dBm ‘ -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -44.51 dBm -31.51 de '844.000 MHz 849.000 MHz 100.000 kHz 848.00849 MHz 7.87 dBm -22.13 d&

823.000 MHz 824,000 MHz 50.000 kHz 823.92458 MHz -30.69 dBm -17.69 dB 49,000 MHz 850,000 MHz 50,000 kHz 840,05045 MHz -32.68 dbm -19.68 dB

824.000 MHz 829.000 MHz 100.000 kHz §25.00150 MHz £.16 dBm =21.84.d8 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -47.27 dbm -34.27 dB

Y
)i i )
1 Date: 9.AUG.2024 17:48:36

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

&

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Spe

Ref Level 30,00 dém  Offset 11.40 dB
SGL Count 100/100

um

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
0de ‘[NW)\\ 0 dém f W\
-10 d8m 1 -10 dBm ! [
SPURIOUS_LINE_~BS | l
-20 dem K -20 dBm }V \I
-30 dBm F’Mj . -30 dem JU
40 dBm | T ‘| 40 dem L
o ) NN R P IY ||
- NLTULAR A s e L Ll e
-60 dBm ‘ -60 dem:
Start 815.0 MHz 3003 pts stop 834.0 MHz | || Start 830.0 Mnz 3003 pts Stop 860.0 Mz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 923.000 MHz 100.000 kHz §22.79620 MHz -46.25 dem -33.25 db 539.000 MHZ '849.000 MAZ 100.000 kHz 847.46653 MHZ 5.06 dBm 2104 0B
£23.000 MHz 824,000 MHz 100.000 kHz 92380170 MHz -29.87 dbm -16.57 8 849,000 MHz 850,000 MHz 100,000 kHz 849,01848 MHz -29.39 dBm -16.39 d8
824.000 MHz £34.000 MHz 100.000 kHz 6825.60340 MHz £.29 dém =21.71 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.35465 MHz -48.07 dbm -35.07 dB
Y
i i 1 )
Dater 8 Date: 5.AUG.2024 17:28:04
LTE Band 5/ 10MHz / 16QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum = (|| Spectrum v

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 11.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHBEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES

20 dBm 20 dem:

10 dém IF"""‘ 10 dem J""ﬂ

0de t \'1 0 dem I “

-10 dBm ! -10 dBm

SPURIOUS_LINE_ABS \ \

20 dem \" 20 dim rr.( H

-30 dem * ﬂ‘\ -30 dem 7

40 derm. 1 -40 dem r' qﬂ 1M

50 dem FLJ' “L i 50 dém i ﬂ * ’LJ

- LI bt | ont LI L AL

=60 cBm; ‘ -60 dem:

Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz

Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions

__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,06404 MHz -45.48 dem -32.48 d& 539,000 MHz 849,000 MHZ 100,000 kA2 e e e 560 dbm -21W|
923.000 Mrz | 824,000 Mz 160.000 khz 829 94056 Mz -27.52 dém -l4.52 d8 849,000 MHz | 850,000 MHz 100,000 kHz £49,05644 MHz -33.39 cBm -20.39 dB
824.000 MHz £34.000 MHz 100.000 kHz 82535365 MHz 9.06 dBm -20.94 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.16484 MHz -49.11 dbm -36.11 dB

.
I 1 1 ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

=) (Specrom ) =
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
. I . R
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
x 40 dBm — -
f 50 dBm—1-
- L
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.94516 MHz -52.72 dBm -39.72 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.77922 MHz -55.04 dBm -42.04 dB
860,000 MHz 1.000 GHz 100.000 kHz 976.55000 MHz -54,88 dBm -41,88 dB 860,000 MHz 1,000 GHz 100.000 kHz 883.12333 MHz -55.07 dBm -42,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.54486 GHz -44.82 dBm -31.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.61835 GHz -45.03 dBm -32.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95576 GHz -40.59 dBm -27.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.84589 GHz -40.62 dBm -27.62 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00175 GHz -44,48 dBm -31.48 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00475 GHz -44,38 dBm -31.38 dé
il il
L L J o L L J L
oo»
e v
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvgrwr
Limit rlhm-k PARS
ine $PURIOUS LINE ABS PABS
10 hE—
| SPURIC
-20 dBém
-30 dém
-40 dBm -
0 dBs
goray oy LW——M
50 de: T
rrte
-70 dB
-80 dB
-90 dB
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeuUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 614.40797 MHz -55.12 dBm -42.12 dB
860,000 MHz 1,000 GHz 100.000 kHz 867.49000 MHz -54,96 dém -41.96 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.55836 GHz -44.94 dBm -31.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -40.55 dBm -27.55 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00375 GHz -44.67 dém -21.67 de
)il J ) e
Dats
TEL : 886-3-327-3456 Page Number 1 A4-12 of 16
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ssamonias. FCC RADIO TEST REPORT Report No. : FG461129-01A

LTE Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dde INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
40 dBm —
—y s e i e .
. 50 dBm—1-
d e
n
-70 dBm
-80 dBm
-90 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.65078 MHz -53.71 dBm -40.71 dB 30.000 MHz 815.000 MHz 100.000 kHz 614.40797 MHz -55,32 dBém -42,32 dB
860,000 MHz 1.000 GHz 100.000 kHz 875.61000 MHz -55,10 dBm -42,10 dB 860,000 MHz 1,000 GHz 100.000 kHz 902.95667 MHz -55.09 dBm -42,09 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63584 GHz -44.77 dBm -31.77 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.56636 GHz -44.93 dBm -31.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -40.62 dBm -27.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -40.70 dBm -27.70 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.65350 GHz -44,71 dBm -31.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00325 GHz -44.59 dBm -31.59 d&
_— _—
\ )i ] o ] o
: 9.AUG.2024 17:56: 17:58:30
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
40 dBm —
—_— e
-50 dem 'J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 791.52350 MHz -55.22 dBm -42.22 dB
860,000 MHz 1.000 GHz 100.000 kHz 863,85000 MHz -54.66 dem -41.66 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.61985 GHz -45.05 dBm -32.05 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.95676 GHz -40.79 dBm -27.79 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.00925 GHz -44.69 dBm -31.69 d&
¥
I J v
Date: §
TEL : 886-3-327-3456 Page Number 1 A4-13 of 16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 5/5MHz

Spectrum 7 Spectrum
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
. i R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
ol L——.«L._ —— oo, = ¥
50 dem—1 50 dBm— 1
" e
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.97547 MHz -53.39 dBm -40.39 dB 30.000 MHz 815.000 MHz 100.000 kHz 614.40797 MHz -54,79 dBm -41.79 dB
860,000 MHz 1.000 GHz 100.000 kHz 915.41667 MHz -55,01 dBm -42,01 dB 860,000 MHz 1,000 GHz 100.000 kHz 994 42333 MHz -55.02 dBm -42,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.55736 GHz -44.97 dBm -31.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48888 GHz -44.95 dBm -31.95dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -40.81 dBm -27.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -40.60 dBm -27.60 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00075 GHz -44,33 dBm -31.32 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00075 GHz -44.54 dBm -31,54 d&
—_— —
\ I ) . ( Il J -
D 5 1 04 9.AUG.2024 1
ectrum £
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvgrwr
Limit rlhm-k PARS
Ine $PURIOUS LINE ABS PABS
-10 4
| SPURIOUS._LINE_ABS_
-20 dBém
-30 dém
-40 dém
= Lw-—...—-——-
-50 des
ot
-70 dB
-80 dB
-90 dB
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeuUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 779.79766 MHz -55.31 dBm -42.31 dB
860,000 MHz 1,000 GHz 100.000 kHz 999,60333 MHz -54.87 dBm -41.87 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.57086 GHz -44.,92 dBm -31.92 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -40.62 dBm -27.62 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01475 GHz -44.53 dBm -21.53 de
hil
L )
Dats: 9.AUG.2 1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 5/ 10MHz

Spectrum 7 Spectrum
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
. i R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dbm -30 dBm
-40 dBm
— — " e
50 B J -50 dBm J’
-
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.82828 MHz -53.81 dBm -40.81 dB 30.000 MHz 815.000 MHz 100.000 kHz B813.55266 MHz -54,37 dBém -41,37 dB
860,000 MHz 1.000 GHz 100.000 kHz 912.80333 MHz -54,74 dBm -41,74 dB 860,000 MHz 1,000 GHz 100.000 kHz 990.22333 MHz -55.14 dBm -42,14 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.60885 GHz -44.85 dBm -31.85 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63134 GHz -44.92 dBm -31.92 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -40.44 dBm -27.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -40.64 dBm -27.64 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00025 GHz -44,43 dBm -31.43 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00525 GHz -44,22 dBm -31.22 de&
—_— —_—
\ I ) . ( Il J -
D 5 17:21:12 9.AUG.2024 17:23:10
ectrum £
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvgrwr
Limit rlhm-k PARS
Ine $PURIOUS LINE ABS PABS
-10 4
[ SPURIOUS_LINE_ABS_
20 dem
-30 dém
-40 dém
-, L
50 de: JI
e
-70 dB
-80 dB
-90 dB
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeuUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 614.40797 MHz -55.03 dBm -42.03 dB
860,000 MHz 1,000 GHz 100.000 kHz 985,18333 MHz -54.82 dBm -41.82 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.18195 GHz -44.,90 dém -31.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 65.99825 GHz -40.82 dBm -27.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00025 GHz -44.51 dBm -21.51 de
hil
L )
Dats: 9.AUG.2 1
TEL : 886-3-327-3456 Page Number : A4-15 of 16
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG461129-01A

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0026
40 Normal Voltage 0.0066
30 Normal Voltage 0.0031
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0087
0 Normal Voltage 0.0035
PASS
-10 Normal Voltage 0.0098
-20 Normal Voltage 0.0022
-30 Normal Voltage 0.0072
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0074
Note: Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.
TEL : 886-3-327-3456 Page Number : A4-16 of 16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 12

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.21 1.12 1.32 1.11 1.32 1.15 1.77 1.55 - - - -
TEL : 886-3-327-3456 Page Number : A5-1 of 16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B w RBW 30 khz
o att 0GB BWT  53.2 us @ VBW 100 kHz  Mode FFT e att A0 SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.25 dBm Mi[1] 14.62 dBm
707.29020 MHz 707.20350 MHz
2 2
2 ,i ndB 26.00 dp| =@ ndB 26.00 dp|
. VAN VAT .\BVJ,\_:/"\]:/\N‘ 1.219600000 MHz 0 o Dl Lo gn B 1.127300000 MHZ|
Q factal \ 579.9 Q'Yachor 627.4]
o I 0 de: ‘-
/
/ Ty
104 e 1 -10 di
5 A 7 -
20 - ) 20 i
) 7 o = ! ) Y Yo .
A e N ey,
hiand — -0 gpntf
40 dBm 40 dem
50 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 707.2302 MHz 14.25 dbm ndB down 12196 Mz ML 1 707.2035 MHz 14.62 dem ndB down 11273 Mz
TL 1 706.893 MHz -12.17 dém ndg 26.00 B T 1 706.851 MHz -11.44 dBm ndg 26.00 dB
T2 i 708.1126 MHz -11.83 dém q factor 576.6 T2 i 707.8783 MHz 11,34 dém q factor 627.4
L JU J - L JU J -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 19 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 17.81 dBm mi1] 19.92 dem
. 706.97250 MHZ] - 706.52300 MHZ]
nds 26.00 dB nds 26.00 dB
104 Bwe 1.324700000 MHz 10 d Bwe 1.114900000 MHz
Q factor 533.7 Q factor 633.7
o — 0 das
10 df =10 di
J Y
0 . — 0 e
a0d — 30 df -
/ ) / I\
40 dBmv ' \ -40 dBm: .
7
/ \ ] AN
st — — — S = —
60 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 706.9728 MHz 17.81 dém nd@ down 1.3247 MHz [ 706.523 Mz 19.92 dam nd@ down 1.1148 MHz
T 1 706.2113 MHz -8.37 dBm nd8 26,00 d8 T 1 706.2233 MHz -6.69 dem nd8 26,00 d8
T2 1 707.536 MHz -7.88 dbm q factor 533.7 T2 1 707.3362 MHz -5.77 dém q factor 633.7
L Il ) L

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L Il

trum - um -
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.00 b & RBW 100 khz
le Att 30 dB SWT 37.9 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 37.9 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 71.28 dBin) mi1] 20.43 dBm)
. 705.92200 MHZ] - 705.66200 MHZ]
nds 26.00 dB nds 26.00 dB
104 Bwe 1.329000000 MHz 10 d f Bwe 1.159000000 MHz
Q factar 531.8 1 Q factar 608.9
J
o 0 das r
10 df 10 df ,.f
o
20 -20
-an d a0 d 7
40 dBm— = 40 dBm )
v ffe i , RPN P A o )
g vy B & — -
60 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 705.922 MHz 21.26 dém nd@ down 1,329 MHz [ 1 705.662 MRz 20,43 dBm nd@ down 1,159 MHz
T 1 705.112 MHz -4.32 d8m nds 26,00 d8 T 1 705.137 MHz -5.67 dam nds 26,00 d8
T2 1 706.441 MHz -4.87 dBm q factor 531.3 T2 1 706.201 MHz -5.87 dBm q factor 608.9

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A5-2 of 16




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

Spectrum | = 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 0B w RBW 300 khz
o att 0GR BWT  16.9ps @ VBW  1MHz  Mode FFT e att A0 SWT 160 ps @ VBW 1 MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
1 mi1] 22.22 dBim) o mi1] 23.65 dBim
20 § X 703.9040 MHz 20 / 7033840 MHz
7 Y ndB 26.00 dB RIS ndB 26.00 dB
0 { | Bu 1.778000000 MHZ| 10 | | Bu 1.558000000 MHZ|
I | Q factor 305.8 . | L Q factor 451.3)
n| . f 2
0 de 0 de:
/ i T
10 dam . 10 dBm. . !
fad \ f W
-20 dém 1 v -20 dém 1 T
| |
-3 dBm . -30 dBm 8 .
| N\ / |
40 dBm - v -40 dBm ks
— e W . Y s W N By
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 703.904 MHz 22.22 dém ndB down 1.778 WHz M1 1 703.384 MRz 23.65 dBm ndB down 1558 MHz
TL 1 702.845 MHz -3.84 dBm ndg 26,00 dB Tl 1 702.865 MHz -2.20 dBm ndg 26.00 dB
T2 i 704.623 MHz -3.56 dbm q factor 395.4 T2 i 704.423 MHz -1.82 dém q factor 4513
L JU ] L L JU ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.07 0.91 1.14 0.97 1.14 0.98 1.43 1.28 - - - -
TEL : 886-3-327-3456 Page Number : A5-4 of 16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129-01A

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

m - m -
Ref Level 30.00 cbm  Offset 1120 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 11.00 b & RBW 30 khz
le Att 30 dB SWT £3.2 ps @ VBW 100 kHz  Mode FFT be At 30 dB SWT £3.2 ps @ VBW 100 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
TN 14.15 dBm| } Mi[1] 14.25 dBm
707.467520 MH 707.709980 MH
] p i 20 T s v
oce B 1.078732127 MHZ| ‘ JOcc B 912.708729127 kHz|
10 ¢ e wai 10 o = e -‘\
o 0 d8: \
10 df =10 di
vy
20 -20
i = p v VA
PN
LA it | My 3048 i W
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 707.5 MHz 10001 pts Span 2.8 MHz CF 707.5 MHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.46752 MHz 14.15 dom [ 1 707.70998 Mz 14.25 dem
T 1 706.965253 MHz 7.08 darm oce Bw 1.078732127 MHz T 1 705.956014 MHZ 7.53 dam oce Bw 912.708729127 kHz
T2 1 708.043986 MHz 8.00 dBm T2 1 707.86B723 MHz 6.14 dBm
L JU J - L JU J -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

il m il
Ref Level 30.00 cBm  Offset 1120 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 b & RBW 100 khz
le Att 30 dB SWT 16.8 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 18.9 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 19.12 dBm ; mi1] 19.5+ dBm
1 20 20 M A LY
. 707.293020 MHz - 707.083040 MHz
T oce Bw 1141685831 MHz oce Bw 978.502149785 kH7]
T
10 df ¥ 10 o
o ‘ 0 d8: 1
10 df / \ 10 di \
v \ '
2 ~ |
20 ~ A -20 =
/ \\
-an d a0 d
/ \
-40 dBm \\ -40 dBm v \\-I
/ ! s . |
60 df -60 di
CF 707.5 MHz 10001 pts Span 6.0 MHz CF 707.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.29302 MHz 19.12 dém [ 1 707.08304 Mz 19.54 dem
T 1 706.29532 MHz 9.88 dam oce Bw 1.1416B5831 MHZ T 1 705.20772 MHz .46 dBim oce Bw 978.502149785 kHz
T2 1 707.437006 MHz 9.11 dBm T2 1 707.276222 MHz 7.55 dBm

trum 532 5 v 532
Ref Level 00 dBm  Offset 1 dB RBW 100 kHz Ref Level 00 dBm  Offset 11.20 dB & RBW 100 kHz
le Att 30 dB SWT 37.8 ps @ VBW 300 kHz  Mode FFT be At 30 dB SWT 37.8 ps @ VBW 300 kHz  Mode FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 19.35 dBm K mi1] 19.41 dem
20 M1 705.955200 MHz| 20 W 705.677200 MHzZ|
= ,\_w-n.,q'\‘_ oce Bw 1.14B8B5111 MHz “ -f“ Ay oce Bw 988.901109889 kHZ]
wd { \| 10d f
o I’H 0 d8:
10 df =10 di J
20 -20 il
{
-an d a0 d ,"
7
40 dBmv (\H‘ J
o N"‘"\' A
A il Al =)
s v et
60 df -60 di
CF 707.5 MHz 10001 pts Span 10.0 MHz CF 707.5 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 705.9552 MHz 19.35 dém [ 1 705.6772 MHZ 19.41 dém
T 1 705.213229 MHz 10.54 dam oce Bw 1.148BBS111 MHZ T 1 705.20123 MHz 10,50 dam oce Bw 958.901109889 kHz
T2 1 706.362114 MHz 10.62 dBm T2 1 706.190131 MHz 10.00 dBm
L ]l J L J -
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Spectrum & 2 Spectrum & 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB & RBW 300 kHz
o att I0dE SWT 19 s @ VBW  1MHz  Mode FFT e att ande SWT 19ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[t [EEEY 22.41 dBim) R mi1] 22.87 dBim)
. x 703.51240 MHz, . AX 703.79640 MHz,
- \ Occ Bw 1439856014 MHzZ 7 v Occ Bw 1281871813 MHzZ
10 d { 4 10 df L
f I\ { \
0ds F 0 da .
\ | 1
10 dem / 10 dem 7 it
-20 dém -20 dém \
f \ / \
-3 dBm f -30 dem
I
| qzem 1 \\ 40 dBm b
Y N B N e e SV Iy el QP [ N W p Vs WENPAPS B
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 707.5 MHz 10001 pts Span 20.0 MHz CF 707.5 MHz 10001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 703.8124 MHz 22.41 dém M1 1 703.7964 MHz 22.87 dBm
TL 1 702.99545 MHz 10.84 dBm Occ Bw 1.439856014 MHz T 1 702.97445 MHz 11.57 dbm Occ Bw 1.281B71613 MHz
T2 i 704.42631 MHz 10.79 dém T2 i 704.25632 MHz 10.81 dém
L JL ] ) e L JU ] 0 e

TEL : 886-3-327-3456

Page Number : A5-6 of 16
FAX : 886-3-328-4978





